

Test Report

Report No 262/4271341/3 of 5 This Report consists of 3 pages

Client
Novaglaze
Unit 2
Eastgate
Elland
West Yorkshire
HX5 9DQ

Authority & date Facsimile from the Client dated 5 November 2001

Items tested 10.8mm Clear laminated glass manufactured using 5mm clear float / 0.8mm Uvekol S15 resin interlayer / 5mm clear float

Specification BS 6206:1981 - Flat glass for use in buildings

Results Pass

Prepared by M Kelly  (Technician)

Authorized by A D Coley  (Laboratory Manager)

Issue Date 2 July 2002

Conditions of issue

This Test Report is issued subject to the conditions stated in current issue of Test Leaflet 1 'General conditions relating to acceptance of testing'. The results contained herein apply only to the particular sample/s tested and to the specific tests carried out, as detailed in this Test Report. The issuing of this Test Report does not indicate any measure of Approval, Certification, Supervision, Control or Surveillance by BSI of any product. No extract, abridgement or abstraction from a Test Report may be published or used to advertise a product without the written consent of the General Manager, BSI Product Services, who reserves the absolute right to agree or reject all or any of the details of any items or publicity for which consent may be sought.